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TABLE NO.(2)

CEMENT TEST RESULTS
JOB : Ngwe Yi Pale Cement Co.,Ltd.
CEMENT TYPE : Premium Portland Cement , Crown (52.5) Brand.
SPEClFlCATION: BS. 12-1958 & BS.12-1947
DATE : 19.4.2023
Sr. SPECIFICATION
TEST ITEMS TEST RESULTS
No. (BS.12-1958)
1 |Setting Time
i. Initial Setting Time 1 hr: 55 min >45 min.
ii. Final setting Time 2 hr: 55 min <10 hr.
2 |Compressive Strength
( Mortar Cube )
i. 3 days ( Average) 4076 p.s.i 2200 p.s.i ( minimum )
ii. 7 days ( Average) 5920 p.s.i 3400 p.s.i ( minimum )
jii. 28 days ( Average ) 7778 p.s.i 3400 p.s.i ( minimum )
3 |Soundness 2.0 mm 10 ( maximum )
4 |Fineness % 10%
Retained on BS 0.14 % ( maximum )
No. 170 test sieve BS. 12 - 1947
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